Parts No.

Description

Qty per Vehicel

PAD125-3-A-001

Exhaust pipe

PAD125-3-A-001-01

Muffler screws M6*21

PAD125-3-A-001-02

Exhaust Seal

PAD125-3-A-002

Muffler

PAD125-3-A-002-01

Clamp bolt M8*25

PAD125-3-A-002-02

Exhaust Clamp

Sl a AN -

|Parts No.

| Description

| Qty per Vehicel




PAD125-3-B-001

Clutch lever assy

PAD125-3-B-001-01

Clutch lever

PAD125-3-B-002

Rubber harness strap

PAD125-3-B-003

Left grips

PAD125-3-B-003-01

Right grips

PAD125-3-B-004

Kill switch assy

PAD125-3-B-004-01

Kill switch wire

PAD125-3-B-004-02

Switch fixing

PAD125-3-B-005

Throttle cable

PAD125-3-B-006

DT throttle

PAD125-3-B-007

Handle bar steel

PAD125-3-B-008

Foam pad

PAD125-3-B-009

Hnadle pad cover

PAD125-3-B-010

Clutch cable

PAD125-3-B-011

Front brake assy

PAD125-3-B-011-01

Fold brake lever

Front brake cylinder

PAD125-3-B-011-02

Front brake hose

PAD125-3-B-011-03

Front brake bracket

PAD125-3-B-011-04

Front brake bolts

PAD125-3-B-011-05

Brake pads

PAD125-3-B-011-06

Front brake caliper

=SS IDNIN| A=

Parts No.

Description

Qty per Vehicel

PAD125-3-C-001

Rear shock assy

1

PAD125-3-C-001-01

Rear shock

1




PAD125-3-C-001-02

Rear shock bolt Up

PAD125-3-C-001-03

Rear shock nut

PAD125-3-C-001-04

Rear shock bolt Bottom

PAD125-3-C-002

Front fork assy

PAD125-3-C-002-01

Front fork Left

PAD125-3-C-002-02

Front fork Right

PAD125-3-C-002-03

Front fork Left guard

PAD125-3-C-002-04

Front fork Right guard

PAD125-3-C-002-05

Guard screw

PAD125-3-C-002-06

Guard Fixed block

PAD125-3-C-002-07

Fixed block screw

Nl =2 OO a2 NN -

Parts No.

Description

Qty per Vehicel

PAD125-3-D-001

Chain assy

PAD125-3-D-002

Sprocket assy

PAD125-3-D-002-01

Sprocket

PAD125-3-D-002-02

Sprocket locker

PAD125-3-D-002-03

Sprocket bolt

PAD125-3-D-003

GD chain guard assy

PAD125-3-D-003-01

Chain guard

PAD125-3-D-003-02

Chain guard bolt

PAD125-3-D-003-03

Spring washer

PAD125-3-D-003-04

Flat gasket

PAD125-3-D-004

Swingarm arm

PAD125-3-D-004-01

Swingarm axle

PAD125-3-D-004-02

Swingarm axle nut

SRR INININ=_ =22 -




PAD125-3-D-004-03

Swingarm bearing

PAD125-3-D-004-04

Flat fork lined pipe

PAD125-3-D-004-05

Chain adjust nut

PAD125-3-D-004-06

Chain adjust bolt

PAD125-3-D-005

Chain guide assy

PAD125-3-D-005-01

Chain guide

PAD125-3-D-005-02

Chain guide bolt

N[22 =2IN[N[=2]DN

Parts No. Description Qty per Vehicel
PAD125-3-E-001 Engine tray assy

PAD125-3-E-001-01 Engine tray

PAD125-3-E-001-02 Tray bolt M8*40

PAD125-3-E-001-03 Spacer ¢8*920*L16

PAD125-3-E-001-04 Spring washer

PAD125-3-E-001-05 Flat gasket

PAD125-3-E-001-06 Spacer ¢6*¢10*L10

PAD125-3-E-001-07

Tray bolt M6*25

PAD125-3-E-001-08

Tray bolt M6*16

PAD125-3-E-002

YX125 Engine assy

PAD125-3-E-002-01

YX Engine

PAD125-3-E-002-02

Forged starter shifter

PAD125-3-E-002-03

Gear shifter

PAD125-3-E-002-04

Engine side cover

PAD125-3-E-002-05

Engine side cover M6*28

PAD125-3-E-002-06

Engine side cover M6*35

[\ J [N N RS N [ [ ) (UL N IR U U U L U (U S I N I N I LN = G N




Parts No.

Description

Qty per Vehicel

PAD125-3-F-001

Sponge air filter assy

PAD125-3-F-001-01

Sponge air filter

PAD125-3-F-001-02

Sponge air filter clamp

PAD125-3-F-002

CRF110 tank assy

PAD125-3-F-002-01 CRF110 tank
PAD125-3-F-002-02 Vent valve
PAD125-3-F-002-03 Tnak cap

PAD125-3-F-002-04

Tank bolts M6X25

PAD125-3-F-002-05

Seat limit bolt

PAD125-3-F-002-06

T sleeve

PAD125-3-F-002-07

Flat gasket ¢8*¢922*1.5

PAD125-3-F-002-08

Tank bolts M8X25

PAD125-3-F-002-09

Tank spacer

PAD125-3-F-003

Carburetor assy

PAD125-3-F-003-01

Carburetor

PAD125-3-F-003-02

Carburetor heat insulation pad

PAD125-3-F-003-03

Carburetor gasket

PAD125-3-F-003-04

Carburetor Flange bolt M6*30

PAD125-3-F-003-05

Carburetor Flange nut

PAD125-3-F-004

Intake pipe assy

PAD125-3-F-004-01

Intake pipe bolt

PAD125-3-F-004-02

Intake pipe gasket

PAD125-3-F-004-03

Intake pipe

PAD125-3-F-005

CRF110 tank switch assy

PAD125-3-F-005-01

CRF110 tank switch

PAD125-3-F-005-02

O-ring

N =22 a2 a2 NI =IDNIDNAaaaala] 2N =N -




PAD125-3-F-005-03

Fuel pipe

PAD125-3-F-005-04

Fuel pipe clip

PAD125-3-F-005-05

Tank switch bolt

Parts No.

Description

Qty per Vehicel

PAD125-3-G-001

Double frame assy

PAD125-3-G-002

CRF110 tank bracket

PAD125-3-G-002-01

Hexagon small head flange bolts M6X12

PAD125-3-G-002-02

Spring washer @6

PAD125-3-G-003

Left and right guard plate bracket

PAD125-3-G-004

Fuel tank cushion block

PAD125-3-G-005

Engine hanger left/right assy

PAD125-3-G-005-01

Engine hanger left/right

PAD125-3-G-005-02

Hexagon socket head bolt M8X20

PAD125-3-G-005-03

Spring washer ¢8*9p14*2.5

PAD125-3-G-005-04

Flat gasket 8*916*1.5

PAD125-3-G-006

Swingarm plug

PAD125-3-G-007

Footpedal bracket assy

PAD125-3-G-007-01

Footpedal bracket left

Footpedal bracket right

PAD125-3-G-007-02

Hexagon socket head bolt M8X40

PAD125-3-G-007-03

Hexagon socket head bolt M8X20

NIN[=2]=2=2IN|~BD[B]=2=2]=2[DNdO[—~] -




PAD125-3-G-007-04

Spring washer ¢8*914*2.5

PAD125-3-G-007-05

Flat gasket @8*916*1.5

PAD125-3-G-008

Outer hexagon small head flange bolts M8X105

PAD125-3-G-009

Flange nylon lock nut M8

PAD125-3-G-010

Outer hexagon small head flange bolts M8X115

2 IN[=2N]DN

Parts No.

Description

Qty per Vehicel

PAD125-3-H-001

Sub-floating beam assy

1

PAD125-3-H-002

Hexagon socket head bolt M8*20

4

Parts No.

Description

Qty per Vehicel

PAD125-3-1-001

CDI

1

PAD125-3-1-002

Lgnition coils assy

1

PAD125-3-1-002-01

Lgnition coils

1




PAD125-3-1-002-02

Lgnition coils bolt

PAD125-3-1-003

Kickstart wire

Parts No. Description Qty per Vehicel
PAD125-3-J-001 Handle bar riser top 2
PAD125-3-J-001-01 Hexagon socket head bolt M8X30 10
PAD125-3-J-001-02 Flat gasket ¢8*142.5 10
PAD125-3-J-002 Number plate bracket 1
PAD125-3-J-002-01 Aluminum flat bush @6*@11* 17 1
PAD125-3-J-002-02 Hexagon small head flange bolts M6X25 1
PAD125-3-J-003 Handle bar riser bottom 2
PAD125-3-J-003-01 Hexagon socket head bolt M10X30 2
PAD125-3-J-004 Trigle clamp top 1
PAD125-3-J-005 Trigle clamp bottom 1
PAD125-3-J-006 Steering column 1
PAD125-3-J-007 Front fender bracket 1
PAD125-3-J-007-01 Hexagon small head flange bolts M6X12 3
PAD125-3-J-008-01 Steering column bearing assembly 1
PAD125-3-J-008-02 Steering stem top nut 1
PAD125-3-J-008-03 Flat washer 222*34*1 1
PAD125-3-J-008-04 lock nut 1
PAD125-3-J-008-05 Bearing steel bowl 2
PAD125-3-J-008-06 Needle bearing 222 1
PAD125-3-J-008-07 Needle bearing 223.5 1




Parts No.

Description

Qty per Vehicel

PAD125-3-K-001

CRF110 seat assy

PAD125-3-K-002

Plastic kits assy

PAD125-3-K-002-01

CRF110 front fender

PAD125-3-K-002-02

CRF110 Front-left guard

PAD125-3-K-002-03

CRF110 Front-left-mid guard

PAD125-3-K-002-04

CRF110 Front-left-mid snap

PAD125-3-K-002-05

CRF110 Front-left-rear snap

PAD125-3-K-002-06

CRF110 Front-left-rear guard

PAD125-3-K-002-07

CRF110 Front number plate

PAD125-3-K-002-08

Hex flange nut M6

PAD125-3-K-002-09

T sleeve gasket

PAD125-3-K-002-10

Cross head tapping screws ST4.8*10

PAD125-3-K-002-11

Hexagon small head flange bolts M6X16

PAD125-3-K-002-12

Hexagon small head flange bolts M6X12

PAD125-3-K-002-13

CRF110 front right snap

PAD125-3-K-002-14

CRF110 front right guard

PAD125-3-K-002-15

CRF110 rear right guard

PAD125-3-K-002-16

CRF110 rear fender

PAD125-3-K-002-17

Hexagon small head flange bolts M6X25

PAD125-3-K-002-18

T sleeve gasket

PAD125-3-K-003

Mud guard assy

PAD125-3-K-003-01

Mud guard

PAD125-3-K-003-02

Hexagon socket large pan head bolt M6X12

N| =22l WwWlWw] a0 DO WOl




Parts No.

Description

Qty per Vehicel

PAD125-3-L-001

Front wheels assy

PAD125-3-L-001-01

Front tire/inner tube

PAD125-3-L-001-02

Front rim assy

PAD125-3-L-001-03

Front axle

PAD125-3-L-001-04

Front axle spacer ¢15*922*28

PAD125-3-L-001-05

Front axle spacer ¢15*922*31

PAD125-3-L-001-06

Nut flanged locking

PAD125-3-L-002

Rear wheels assy

PAD125-3-L-002-01

Rear tire/inner tube

PAD125-3-L-002-02

Rear rim assy

PAD125-3-L-002-03

Rear axle

PAD125-3-L-002-04

Chain adjuster

PAD125-3-L-002-05

Front axle spacer 15*922*31

PAD125-3-L-002-06

Front axle spacer ¢15*922*38

PAD125-3-L-003

Front brake disc

PAD125-3-L-003-01

Brake disc bolt

PAD125-3-L-004

Rear brake disc

PAD125-3-1-004-01

Brake disc bolt

PAD125-3-L-005

Sprocket assy

PAD125-3-L-005-01

Sprocket 420-41T

PAD125-3-L-005-02

Sprocket bolt

PAD125-3-L-005-03

Sprocket locker

PAD125-3-L-006

Rear brake assy

PAD125-3-L-006-01

Rear brake

PAD125-3-L-006-02

Rear brake bracket

PAD125-3-L-006-03

Brake pads

N =22 a2aINDR]AA D] AN A




PAD125-3-L-006-04

Rear brake bolt

PAD125-3-L-006-05

Rear brake nut

PAD125-3-L-006-06

Rear brake pump

PAD125-3-L-006-07

Rear brake tube

PAD125-3-L-007

Rear brake pump guard

PAD125-3-L-008

Rear brake oil pipe clip

NN 2W|W®

PAD125-3-M-003-02

Pin shaft ¢8*42

PAD125-3-L-008-01 Oil pipe clip bolt
Parts No. Description Qty per Vehicel
PAD125-3-M-001 Single stand assy 1
PAD125-3-M-001-01 Single stand 1
PAD125-3-M-001-02 Single stand spring 1
PAD125-3-M-001-03 Single stand bolt 1
PAD125-3-M-002 Brake pedal assy 1
PAD125-3-M-002-01 Brake pedal 1
PAD125-3-M-002-02 Brake pedal spring 1
PAD125-3-M-002-03 Hexagon small head flange bolts M6X12 1
PAD125-3-M-002-04 Spring washer @6 1
PAD125-3-M-002-05 Ball bearing 6900z 2
PAD125-3-M-003 Left&Right footpedal assy 1
PAD125-3-M-003-01 Left footpedal 1
Right footpedal 1
2
1

PAD125-3-M-003-03

Left&Right footpedal sprig




PAD125-3-M-003-04

Split pin 2*35

PAD125-3-M-004

Chain roller assy

PAD125-3-M-004-01

Chain roller

PAD125-3-M-004-02

Flat gasket ¢8

PAD125-3-M-004-03

Hexagon Cap Nut

PAD125-3-M-004-04

Ball bearing 6082

PAD125-3-M-004-05

Chain roller spacer

PAD125-3-M-004-06

Chain roller bolt

PAD125-3-M-004-07

Spring washer

PAD125-3-M-005

Hexagonal aluminum eccentric nut assembly

PAD125-3-M-005-01

Hexagonal aluminum eccentric nut

PAD125-3-M-005-02

Hexagon socket head bolt M6X12

LU PN N =N = B O I I Ny R N [ N PR N G )

Parts No.

Description

Qty per Vehicel

PAD125-3-N-001

PAD125-3 Graphic Black

PAD125-3-N-002

PAD125-3 Graphic Blue

PAD125-3-N-003

PAD125-3 Graphic Pink




